

TECHNICAL REPORT



Maxwell Road, Stevenage,
Hertfordshire SG1 2EW, England
Telephone +44 (0) 1438 777700
Facsimilie +44 (0) 1438 777800
e-mail: info@fira.co.uk
website: www.fira.co.uk

Camira Fabrics Limited

Hopton Mills
Hopton
Mirfield
West Yorkshire
WF14 8HE

Our Ref: **TFTXF28314**

Date: 17 June 2009

Delivery Date: 27 May 2009

Test Dates: 28 May – 16 June 2009

Customer Ref: M 29276

For the attention of Louise Wilson

SAMPLE(S) FOR TEST:

One, fabric Ref: Intervene Texture

TEST REQUIREMENTS:

BS EN 14465: 2003 Annex A (BS EN ISO 12947-2: 1998)

RESULT:

Suitable

FIRA is a UKAS TESTING Laboratory No. 0174

Tests marked "Not UKAS Accredited" in this Report are not included in the UKAS Accreditation Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

This Report relates to the sample(s) submitted for test and no others. Additions, deletions or alterations are not permitted.

Test reports are given to the client in confidence, and may only be reproduced in whole or in part with written permission from FIRA. Note that the words "**tested by FIRA**" may be used in subsequent publicity for the product; "approved" must **not** be used.

Tests are carried out on the understanding that neither the Association nor its officers can accept any legal responsibility for information or advice given or opinions expressed whether in response to specific enquiries or otherwise.

This Report is given subject to the Terms of Business of FIRA International which are available from the Secretary at the address shown.



0174

TFTXF28314
Page 1 of 2

FIRA International Limited

A member of the TTL Chiltern Group
of companies

Registered Office:
Chiltern House, Stocking Lane,
Hughenden Valley, High Wycombe,
Buckinghamshire HP14 4ND, UK.

Registered No 3181481 England

